



Quality Accuracy Assurance

Fenestration Testing Laboratory, Inc.

8148 N.W. 74th Avenue Medley, FL 33166 Phone: (305) 885-3328 Fax: (305) 885-3329 (888) 819-7877
 e-mail: clientservices@fenlab.com www.ftl-inc.com

Florida State Cert. No: TST1657
 Miami Dade County Cert. No: 13-0306.01
 Report Date: 7/26/2013
 Completion Date: 6/28/2013
 Expiration Date: 6/28/2023
 Miami Dade County Auth. No: FTL-12084
 File Number: 13-818
 Lab. Number: 7321-01
 Project Number: 13-4526
 Pages: 1 of 44

OFFICIAL TEST REPORT

Table of Contents

Section	Page	Section	Page
Magnesium Oxide Wall Panel Sample A-1, A-2 and A-3		Magnesium Oxide Header Sample F-1,FA-2 andFA-3	
1 Scope	2	4 Description of Test Sample	28
Test Procedure	2	Wall Panel Construction Materials	28
Description of Test Sample	2	Test Results	
Wall Panel Construction Materials	3	F-1 Compression Test	ASTM E72 28-29
Test Sample Installation to Test Fixture	3	F-2 Compression Test	ASTM E72 30-31
Test Results		F-3 Compression Test	ASTM E72 31-32
A-1 Design Load, Positive	ASTM E330 3-5	Graph	33
A-2 Design Load, Positive	ASTM E330 5-7	Magnesium Oxide Wall Panel Sample J-1, J-2 and J-3	
A-3 Design Load, Positive	ASTM E330 8-10	5 Scope	34
6" Magnesium Oxide Wall Panel Sample E-1, E-2 and E-3		Test Procedure	34-35
2 Description of Test Sample	11	Description of Test Sample	35
Wall Panel Construction Materials	11	Wall Panel Construction Materials	35
Test Sample Installation to Test Fixture	11	Test Results	
Test Results		J-1 Racking Test	ASTM E72 36
E-1 Design Load, Positive	ASTM E330 12-14	J-2 Racking Test	ASTM E72 37
E-2 Design Load, Positive	ASTM E330 15-18	J-3 Racking Test	ASTM E72 38
E-3 Design Load, Positive	ASTM E330 18-21	Graph	39
Magnesium Oxide Wall Panel		Magnesium Oxide Wall Panel Sample L-1, L-2 and L-3	
3 Scope	22	6 Scope	40
Test Procedure	22	Test Procedure	40
Description of Test Sample	22	Description of Test Sample	40
Wall Panel Construction Materials	23	Wall Panel Construction Materials	41
Test Results		Test Results	
I-1 Compression Test	ASTM E72 23	L-1 Tensile Test	ASTM E72 41
I-2 Compression Test	ASTM E72 24	L-2 Tensile Test	ASTM E72 42
I-3 Compression Test	ASTM E72 25	L-3 Tensile Test	ASTM E72 42
Graph	26	Graph	43

Professional Engineer:

Marlin Brinson, P.E.
 FL License No. 60749